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Cabinet
NEPTUNE 1

10-12-2012

3

ID de lista de 
NEP104



Cabinet 10-12-2012

NEPTUNE 1 4
NEP104

ID de lista de 

Pos Can DescripciónPieza nº
1 2301001261 BLOQUEOING BOLT  Ï29X35

2 1101117863 COVER WITH PRINT NEPTUNE 1 KIT

3 1101117711 WIRE FOR COVER

4 1101118000 FRONT BUFFER TOP KIT

5 1101117999 FRONT BUFFER BOTTOM KIT

6 1101117668 MOTOR COVER

7 1101117666 TOP LANCE HOLDER KIT

8 1101117682 HOOK FOR HOSE COMP

9 1101117665 Handle Kit - Neptune 2

10 1107145347 AccessoryWALL MOUNTING BRACKET KIT

11 1101117838 MOTOR COVER FRONT AND BOTTOM NEPTUNE 1



BASTIDOR
NEPTUNE 1

10-12-2012

5

ID de lista de 
NEPTUNE202



BASTIDOR 10-12-2012

NEPTUNE 1 6
NEPTUNE202

ID de lista de 

Pos Can DescripciónPieza nº
1 1101117742 FRAME CPL. NEPTUNE2

2 26184074 RUEDA  @300

3 246363 Anillo sujeci¾n

4 2301001077 TAPACUBOS 0234 Azul

5 2101117745 M8 X 45 ISO 7380 FZB603

6 2101117743 SUSTAINER

7 261467 HEXAGON TUERCA  M8

8 16100937 FILTRO HOUSING

9 16100941 Filtro

10 11800341 BLOQUEO TUERCA 3/4"

11 1101117679 COVER FOR INLET COMP

12 132541 HERRAMIENTA Conexion manguera entrada

13 11602945 Acoplamiento rápido comp

14 1101117740 Nuev o art¡culo,cont.CC

15 1101118093 T-FITTING M18 X 1.5 THREA 4

16 1101117741 TEMP SENSOR WITH CABLE

17 21081 Tapón tuerca

18 11080 Anillo  L 12 61

19 1101117744 FITTING FOR OUTLET

20 11718 Acoplamiento Geka 3/4,,

21 11803220 LOCK NUT M18X1.5

22 1101117680 COVER FOR OUTLET COMP

23 1101117681 ANGLE FITTING COMP

24 11801075 Arandela °23,8x°17,2x2 3

25 11600493 Racord  3/8"

26 21803030 SCREW CROSS M5 X 12 FZB DIN7985



Fueltank and detergent tank
NEPTUNE 1

10-12-2012

7

ID de lista de 
NEPTUNE206



Fueltank and detergent tank 10-12-2012

NEPTUNE 1 8
NEPTUNE206

ID de lista de 

Pos Can DescripciónPieza nº
- 1101117934 WARNING LABEL HOT

1 13205 STRAINER VALVE 3/8

2 1107145440 STRAINER VALVE COMPL KIT

3 1301001133 HOSE CLAMP  10/7

4 1101117750 DETERGENT HOSEW/CAP AND FILTER

5 1101117749 CABLE GROMMET

6 15206636 MANGUERA  Ï6/Ï10

7 2101117753 up to 12.08GROMMET 60/110/50 NEOPREN

8 2101117748 up to 12.08PLUG FOR D6 / D10 HOSE

9 9301001133 HOSE CLAMP  10/7

10 15226220 HOSE  D6X2,5

11 1101117751 VENTILATIONS PLUG FOR 6/10 HOSE

12 1101117794 T CONNECTOR PIECE D6

13 1101118007 KIT SENSOR NIVEL GASOIL

14 1101118006 SEE TSB-PPW-2009-006FUEL TANK COMPLETE KIT

15 2101117678 CABLE HOOK COMP

16 21800440 ARANDELA(1101320,1103440)

17 231410 SCREW M6 X 50 DIN 912 8.8 FZG

18 1101117752 CAP FOR FUEL TANK

19 11604222 Filtro

20 1101117795 From 12.08 and up to 12.09HOSE FITTING FOR FUEL TANK

21 1101118043 Upgrate kitKIT F. FUEL TANK W LEV. S

22 1101117920 DETERGENT TANK NEPTUNE 2



Motor pump unit  
NEPTUNE 1

10-12-2012

9

ID de lista de 
NEP106



Motor pump unit  10-12-2012

NEPTUNE 1 10
NEP106

ID de lista de 

Pos Can DescripciónPieza nº
1 1127500040 NEW FAN

2 46524050 RACK

3 1127500000 MOTOR 230-240V 50HZ 2.9KW

4 1127500001 WOBBLE DISK 230-240V50HZ2

5 1127500002 THRUST BALL BEARING

6 1127130066 WASHER D22XD6.4X1.5

7 13913 Tornillo M6x12 ISO 4762

8 1127500003 PISTON COMPLETE 3PCS

9 1128500289 O-RING 85X2.62 NR70

10 1127500004 CILINDRO GUIDE

11 1128342004 NON RETURN VALVE KIT OF N

12 1127500037 SELLADOING PARTS SYSTEM 6

13 1127500015 PLUG M18X1.5 WITH O-ANILL

14 1127500051 LOCK RING

15 1127500036 ENTRADA/SALIDA VALVE SYST

16 1127500005 EASY ESTRELLAT PLUG

17 1127500014 KIT PARAEASY ESTRELLAT

18 1126528532 LOCK  BRACKET

19 1127500006 CYLINDER HEAD

20 1127500017 CONNECTION PIECE

21 1127500021 LOCK BRACKET

22 1127500023 SALIDA X-TRA

23 1126528656 INJECTOR BORDEAUX

24 1127500007 REDUCTION WITH O-RING

26 1127500008 ENTRADA AGUA

27 16528574 WATER FILTRO COMPLETE

28 1127500052 S/S VALVE COMPLETE

29 1127440039 MICRO SWITCH BOX COMPLETE

30 1127500073 O-RING

31 1127500071 SCREW M6X70 DIN 912 4PCS

32 4127500029 WASHER

33 4127130063 SPRING WASHER M6 DIN 127B

34 1127500072 SCREW M8

35 18049 HOSE NOZZLE Ø13 3/4 INCH

36 18298 HOSE CLIP  16-27

37 1107318087 0,3mHOSE 5/8   2 M

38 1101117864 HP HOSE KIT

39 1127500076 X-TRA PLUG ON OUTLET



El-box
NEPTUNE 1

10-12-2012

11

ID de lista de 
NEP108



El-box 10-12-2012

NEPTUNE 1 12
NEP108

ID de lista de 

Pos Can DescripciónPieza nº
1 1101117734 Electric box lid

2 2101814782 TORNILLO

4 1909100019 HEXAGON THIN NUT  M20X1.5

5 1909100043 CABLE SCREWING W.ANTIBUC. M20X1.5

6 1101117809 POWER C.H07RN 3G1.5 CEE7 GDN 6.3X0.8 KIT

7 1101117738 FOAM LIST FOR E-BOX

8 29868 Junta torica 10,0x2,5

9 1909100204 Boton giratorio °6x5

10 218274 COUNTERSUNK TORNILLO  M4X

11 1909100214 ROTARY POMO  4KT.

12 21814730 TORNILLO 30 X 10B

13 128877 Conectador botón ON/OFF

14 1101117730 PCB FOR POTENTIOMETER

15 1101117729 CABLE BETWEEN MAIN PCB AND POTI

16 1301001000 VALVE  Ï51X70

17 15206636 L= 2,1mMANGUERA  Ï6/Ï10

18 1101117921 CONTACTOR CJX2-D12-B7 24V

19 1101117865 CAPACITOR 50MF KIT

22 1101117723 EXH LIMIT SWITCH

23 1101117868 CABLE FOR POWER TRANSF.PRIM. 230A AC KIT

24 1101117724 POWER TRANSFORMER 230/400

25 1101117727 CABLE FOR POWER TRANSFORMER

26 1101117731 PCB FOR LCD

27 1101117732 MAIN PCB

28 2301002746 Nuev o art¡culo,cont.CC

29 4101117735 CABLE GROMMET 3 HOLES

31 13806262 ABRAZADERA TENSION

32 2909100046 SCREW  4X8

33 2101406054 Nuev o art¡culo,cont.CC

34 1101117733 ELECTRIC BOX

35 2301001261 BLOQUEOING BOLT  Ï29X35

37 22759 HEXAGON TUERCA  M4

38 2301001906 CASQUILLO CIERRE  12X21,5

39 1101117866 LABEL OPERATION NEPTUNE 1 KIT

40 1101117867 NOISE FILTER KIT

27A 153840 JUMPER 2 POL INSULATED



Burner unit
NEPTUNE 1

10-12-2012

13

ID de lista de 
NEPTUNE220



Burner unit 10-12-2012

NEPTUNE 1 14
NEPTUNE220

ID de lista de 

Pos Can DescripciónPieza nº
1 1101117704 FAN HOUSING N2

2 1301000852 COVER FOR FAN HOUSING

3 332535 SCREW  M5X16

4 1301000889 Fan wheel ?160x60

5 1101117709 USA, KRBURNER MOTOR 390W - 200V

5 1101117710 BURNER MOTOR 300W - 230V

5 1101117960 BURNER FAN 110-120V MOTOR KIT

6 24697 SCREW  M6X16

7 1101117707 COUPLING FOR OIL PUMP BFA

8 13821089 Bobina 24V

9 1101117703 PUSH-IN ANGLE FITTING

10 1101117706 PUSH-IN ANGLE FITTING

11 1101117777 HOSE CONNECTIONS FOR OIL PUMP BFA  01 L3

12 15226220 HOSE  D6X2,5

13 211654 Clip f lexible D-11,5

14 1301002926 FILTRO

15 112496 Tuerca

16 1101117705 HOLDER FOR FUEL FILTER

17 17062 SERRATED WASHER A 6.4 DIN 6797 ZN

18 1101117673 OIL PUMP INCL. FITTINGS



Distributor, Flow switch
NEPTUNE 1

10-12-2012

15

ID de lista de 
NEP110



Distributor, Flow switch 10-12-2012

NEPTUNE 1 16
NEP110

ID de lista de 

Pos Can DescripciónPieza nº
1 1101117740 Nuev o art¡culo,cont.CC

2 1101117677 ANGLE FOR BOILER COMP

3 1101117676 STEEL PIPE COMP.

4 14697 SCREW  M6X16

5 1101117718 CLAMP FOR PIPE

6 111619 HEX NUT M6 WITH PLASTIC RING ISO7042 A2K

7 21601079 THREADED CONEXION

8 1G120381 TORICA,  18,00X2,00 N70

9 1101117716 MAGNET HOUSING CPL.

10 1101117675 FLOW SWITCH COMP.

11 1101117719 REED SWITCH FOR FLOW

12 2101117717 SCREW TORX  M3X6 ELECTRO PLATED DIN 7985

13 316998 Junta tórica 14,0x1,5

14 31801075 Arandela °23,8x°17,2x2 3

15 1101117720 SAFETY VALVE ADJUSTED TO

16 12580 HOSE LINER Ø 6 G3/8

17 111654 Clip f lexible D-11,5

18 14973 Manguera DN6X3 PVC

19 1101117864 HP HOSE KIT



Heat exchanger
NEPTUNE 1

10-12-2012

17

ID de lista de 
NEPTUNE224



Heat exchanger 10-12-2012

NEPTUNE 1 18
NEPTUNE224

ID de lista de 

Pos Can DescripciónPieza nº
1 1101117754 BOILER N2

1 1101117783 accessoryNEPTUNE 2 BOILER W. STAINLESS STEEL COIL

2 47012 Tuerca

3 1101117768 BOILER COVER OUTER

4 412263 HEXAGON NUT  M6

5 1101117767 BOILER COVER INNER

6 2301000582 BUSHING  Ø22X1.5X24

7 1101117684 ISOLATION KIT NEPTUNE 2

8 43453 SCREW  M8X60

9 1101117755 BOTTOM COVER BOILER

10 42758 TUERCA M8

11 1101117790 COIL FOR B2 BOILER

11 1107145351 accessorySTAINLESS COIL

12 1107145328 accessoryCHIMNEY ADAPTOR KIT

13 1101117916 BOILER JACKET

14 131000527 SHIELDING CONE FOR BOILER N2



Heat exchanger assy., ignition transformer
NEPTUNE 1

10-12-2012

19

ID de lista de 
NEP114



Heat exchanger assy., ignition transformer 10-12-2012

NEPTUNE 1 20
NEP114

ID de lista de 

Pos Can DescripciónPieza nº
1 1101117757 COVER FOR BOILER COMPLETE

2 34820 SCREW  M5X10

3 1909100139 HEXAGON TUERCA  M20X1

4 1101117760 IGNITION CORD  7X500 - DA

5 1101117756 PRIMARY CABLE FOR IGNITION COIL

6 1101117759 IGNITION TRANSF 220-240 5

7 242236 CYLINDER SCREW M5X45 ISO 1207 ZN

8 15606 SCREW  2.9X19

9 1301000934 HOLDER FLAMESENSOR

10 1101117837 FLAME SENSORPLUG KIT

11 1101117922 PLATE FOR FLAME SENSOR KIT

12 1101117674 FUEL PIPE COMP.

14 1301001548 INYECTOR GASACEITE  SW22X

15 1301150009 KIT ELECTRODOS

16 1909100144 ARANDELA DE MUELLE  B5

17 1909100143 PAN HEAD TORNILLO  M4X4,5

18 1301002856 FUEL NOZZLE 0.75  60 DEG.

19 1301002848 BAFFLE PLATE  D80 X 71.3

20 351848 OVAL HEAD SCREW  M3X4



Sandfilter NEPTUNE 1 + 2
NEPTUNE 1

10-12-2012

21

ID de lista de 
NEPTUNE232



Sandfilter NEPTUNE 1 + 2 10-12-2012

NEPTUNE 1 22
NEPTUNE232

ID de lista de 

Pos Can DescripciónPieza nº
1 1107145337 SAND FILTER CPL.

2 41800127 LOCK NUT M4 8.8 A2K DIN 985

3 43092 WASHER  4.3X0.8

4 31803030 SCREW CROSS M5 X 12 FZB DIN7985

5 19262 HOSE CLIP 12-20

6 15206230 0,39mMANGUERA 5/8"

7 15613 Racor

8 131000110 FINE SAND INSERT 22MICRON

9 2G040179 CLAMP FOR FILTER  D4X97



Default accessories
NEPTUNE 1

10-12-2012

23

ID de lista de 
NEP112

No hay dibujos para la lista de piezas



Default accessories 10-12-2012

NEPTUNE 1 24
NEP112

ID de lista de 

Pos Can DescripciónPieza nº
- 1101119496 KIT ENLACE MANQUERA

- 1106403122 PISTOLA ERGO 2000 STD

0 1301002275 MANGUERA DN6 10M

1 1106402281 LANZA FLEXOPOWER 990MM

1 1106403011 Tornado Plus 1000

3 1107145337 SAND FILTER CPL.

3 1107145347 WALL MOUNTING BRACKET KIT

4 1107145351 STAINLESS COIL



PIEZAS DE REPUESTO RECOMENDADAS
NEPTUNE 1

10-12-2012

25

ID de lista de 
NEP116

No hay dibujos para la lista de piezas



PIEZAS DE REPUESTO RECOMENDADAS 10-12-2012

NEPTUNE 1 26
NEP116

ID de lista de 

Pos Can DescripciónPieza nº
1 1101117740 "A"Nuev o art¡culo,cont.CC

1 1107145337 "A"SAND FILTER CPL.

2 1101117677 "B"ANGLE FOR BOILER COMP

2 1107145440 "B"STRAINER VALVE COMPL KIT

2 34820 "C"SCREW  M5X10

2 17012 "B"Tuerca

3 1101117676 "C"STEEL PIPE COMP.

3 1127500000 "C"MOTOR 230-240V 50HZ 2.9KW

3 1909100139 "C"HEXAGON TUERCA  M20X1

4 1101117760 "B"IGNITION CORD  7X500 - DA

4 1127500001 "B"WOBBLE DISK 230-240V50HZ2

5 1101117709 "C"BURNER MOTOR 390W - 200V

5 1101117710 "C"BURNER MOTOR 300W - 230V

5 1101117756 "C"PRIMARY CABLE FOR IGNITION COIL

5 1127500002 "B"THRUST BALL BEARING

6 1101117759 "C"IGNITION TRANSF 220-240 5

6 1101117809 "C"POWER C.H07RN 3G1.5 CEE7 GDN 6.3X0.8 KIT

6 1127130066 "B"WASHER D22XD6.4X1.5

6 1301000582 "C"BUSHING  Ø22X1.5X24

7 1101117684 "A"ISOLATION KIT NEPTUNE 2

7 1101117707 "A"COUPLING FOR OIL PUMP BFA

7 1101117738 "A"FOAM LIST FOR E-BOX

7 11601079 "C"THREADED CONEXION

7 13913 "B"Tornillo M6x12 ISO 4762

8 1127500003 "B"PISTON COMPLETE 3PCS

8 131000110 "A"FINE SAND INSERT 22MICRON

8 13821089 "B"Bobina 24V

8 15606 "C"SCREW  2.9X19

8 19868 "A"Junta torica 10,0x2,5

8 1G120381 "A"TORICA,  18,00X2,00 N70

9 1101117703 "C"PUSH-IN ANGLE FITTING

9 1101117716 "A"MAGNET HOUSING CPL.

9 1128500289 "B"O-RING 85X2.62 NR70

9 1301000934 "C"HOLDER FLAMESENSOR

9 16100941 "A"Filtro

9 1909100204 "B"Boton giratorio °6x5

10 1101117675 "C"FLOW SWITCH COMP.

10 1101117706 "C"PUSH-IN ANGLE FITTING

10 1101117837 "B"FLAME SENSORPLUG KIT

10 1127500004 "B"CILINDRO GUIDE

10 118274 "A"COUNTERSUNK TORNILLO  M4X

10 15226220 "C"HOSE  D6X2,5

A-Parts. Wearing parts. Number of machines x1,2
B-Parts. Wearing parts. Number of machines x0,6
C-Parts: Wearing parts. Number of machines x0,4



PIEZAS DE REPUESTO RECOMENDADAS 10-12-2012

NEPTUNE 1 27
NEP116

ID de lista de 

Pos Can DescripciónPieza nº
11 1101117719 "A"REED SWITCH FOR FLOW

11 1101117790 "B"COIL FOR B2 BOILER

11 1128342004 "A"NON RETURN VALVE KIT OF N

11 1909100214 "A"ROTARY POMO  4KT.

12 2101117717 "A"SCREW TORX  M3X6 ELECTRO PLATED DIN 7985

12 1127500037 "A"SELLADOING PARTS SYSTEM 6

12 11814730 "C"TORNILLO 30 X 10B

13 1127500015 "A"PLUG M18X1.5 WITH O-ANILL

13 316998 "A"Junta tórica 14,0x1,5

13 128877 "C"Conectador botón ON/OFF

14 1101117730 "C"PCB FOR POTENTIOMETER

14 1101117740 "B"Nuev o art¡culo,cont.CC

14 1127500051 "C"LOCK RING

14 31801075 "A"Arandela °23,8x°17,2x2 3

14 1301002926 "A"FILTRO

15 1101117720 "B"SAFETY VALVE ADJUSTED TO

15 1101117722 "B"SAFETY VALVE ADJUSTED TO 250 +5/-5 BAR

15 1101117729 "C"CABLE BETWEEN MAIN PCB AND POTI

15 1127500036 "A"ENTRADA/SALIDA VALVE SYST

15 1301150009 "A"KIT ELECTRODOS

16 1101117741 "B"TEMP SENSOR WITH CABLE

16 1127500005 "A"EASY ESTRELLAT PLUG

16 12580 "C"HOSE LINER Ø 6 G3/8

16 1301001000 "B"VALVE  Ï51X70

17 1127500014 "A"KIT PARAEASY ESTRELLAT

17 15206636 "C"MANGUERA  Ï6/Ï10

17 1909100143 "C"PAN HEAD TORNILLO  M4X4,5

18 1101117673 "A"OIL PUMP INCL. FITTINGS

18 1126528532 "C"LOCK  BRACKET

18 1301002856 "A"FUEL NOZZLE 0.75  60 DEG.

18 14973 "C"Manguera DN6X3 PVC

19 1127500006 "C"CYLINDER HEAD

19 11604222 "A"Filtro

20 1101117795 "C"HOSE FITTING FOR FUEL TANK

20 1127500017 "B"CONNECTION PIECE

20 351848 "C"OVAL HEAD SCREW  M3X4

21 1127500021 "C"LOCK BRACKET

22 1101117723 "C"EXH LIMIT SWITCH

23 1126528656 "A"INJECTOR BORDEAUX

24 1101117724 "C"POWER TRANSFORMER 230/400

24 1127500007 "B"REDUCTION WITH O-RING

25 1101117727 "C"CABLE FOR POWER TRANSFORMER

A-Parts. Wearing parts. Number of machines x1,2
B-Parts. Wearing parts. Number of machines x0,6
C-Parts: Wearing parts. Number of machines x0,4



PIEZAS DE REPUESTO RECOMENDADAS 10-12-2012

NEPTUNE 1 28
NEP116

ID de lista de 

Pos Can DescripciónPieza nº
26 1101117731 "C"PCB FOR LCD

26 1127500008 "C"ENTRADA AGUA

27 1101117732 "C"MAIN PCB

27 16528574 "B"WATER FILTRO COMPLETE

28 1127500052 "A"S/S VALVE COMPLETE

29 1127440039 "A"MICRO SWITCH BOX COMPLETE

30 1127500073 "A"O-RING

31 1127500071 "C"SCREW M6X70 DIN 912 4PCS

32 1127500029 "C"WASHER

33 1101406054 "A"Nuev o art¡culo,cont.CC

33 1127130063 "C"SPRING WASHER M6 DIN 127B

35 1301001261 "B"BLOQUEOING BOLT  Ï29X35

39 1127500076 "A"X-TRA PLUG ON OUTLET

A-Parts. Wearing parts. Number of machines x1,2
B-Parts. Wearing parts. Number of machines x0,6
C-Parts: Wearing parts. Number of machines x0,4


